

CE TEST CERTIFICATE

FOR PERFORMANCE CHARACTERISTICS OF CONSTRUCTION PRODUCTS FOR THE CE MARKING

FLO-25-07-07-01

Product: Laminate Flooring "FLOORPAN/ARTFLOOR/STEPCLICK",
Surface Structure "OTN" (Variant 1), Surface Structure "CNT" (Variant 2)

Producer: Kastamonu Entegre Ağaç San.ve Tic.A.Ş
Balıkesir Organize Sanayi Bölgesi 1.Cadde No:3-10100
Altıeylül / BALIKESİR
TÜRKİYE

Order: Testing and classification of selected properties
according to EN 14041:2004+AC:2005+AC:2006 (CE-labelling)

Test report: 2725314

Test results: The tested laminate floor coverings can be classified regarding to the tested property "Sliding behaviour" according to EN 14041:2004+AC:2005+AC:2006 for the CE-labelling as follows:

Variant	Property	Result	Declaration* according to EN 14041:2004+AC:2005+AC:2006
1	Sliding behaviour according to EN 13893:2002-11	$\mu = 0,52$	Class DS
2		$\mu = 0,45$	Class DS

Dresden, 07/07/2025

p.p. Andreas Kiesel
Head of laboratory



[Signature]
Engineer in charge